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All patients
Noncontrast brain CT or brain MRI
Blood glucose
Oxygen saturation
Serum electrolytes/renal function tests™
Complete blood count, including platelet count™

Markers of cardiac ischemia™*
Prothrombin time/INR*

Activated partial thromboplastin time*
ECG*

Selected patients

TT and/or ECT if it is suspected the patient is taking direct thrombin
inhibitors or direct factor Xa inhibitors

Hepatic function testis

Toxicology screen

Blood alcohol level

Pregnancy test

Arterial blood gas tests (if hypoxia is suspected)
Chest radiography (if lung disease is suspecied)

Lumbar puncture (if subarachnoid hemorrhage is suspected and CT scan is
negative for blood

Electroencephalogram (if seizures are suspected)
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time matters.
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o Altayvwon toxatpikoV AEE mov nmpokalAeti
METPNGOLHUO VEUPOAOYLKO EAAELUMAL

* Evapén CUMMTWHATWV < 3 WPEC

e HAwio >18 eTwv




Aptnplokn ntieon avénpévn (>185mmHg cuotoAkn N
>110 mmHg draotoAkn)

AplOuoc atponetadiwv < 100.000/mm3
INR >1.5
ukoln aipatoc <50mg/dL

HAT : untonukvn amnewkovion >1/3 nuodaipiov

AQPn nrnapivne 48 wpec, AnYPn avactoAéwv BpouPivng
N mapayovta Xa

TpavUpa, AEE tpo 3unvou,lotoptko mpoodatng
evdoeykepaAlkNG alpoppayLaC-EYXELPNONG, OYKOC-
avevpuoua KNZ, aptnplakn mapakeVINon G KN
OUMTTLECLUO ONMELO TTPO 7nNUEPOV




EAaxiota 1] TaxEwe BEATIOUMEVA CUMITTWHOTOL

Konon

EmAnnuikéc Kpioelg otnv evapén AEE pe
VEUPOAOYLKO EAAELLMAL

Xewpovupyeio N tpavpa (14 npHEPEC)

Awpoppayio ano NEZ R oupomotntiko ( 21 pEPEC )
O&L sudpaypa puokapdiov (3 pnveg)




Evapén cupntwpatwy 3 pe 4.5 wpeg

HAwio >80 sTtwv
Bapu AEE — NIHSS >25

ARYn avumnktikoU ano to otopa acxeta INR

lotopiko diafitou kat mponyoupevo AEE




EvodAEBLa €yxuon 0.9mg/kg (nEytoto 90mg)
HEoa o€ 60min pe 10% tng 60on¢ ocav bolus o€
1min

Etcaywyn acBevouc o€ stroke - ICU unit
Meéetpnon Al kat NE kaBg 15min katd tnv

SLAPKELOL TNEC EYXUONC KAl 2 WPEC HETA, VOTEPQL
kaBe 30min yia 6 WPEC, KAl HETA KAOE wpa yia
24 WPEC

Auv¢non nEtpnonc ocuyxvotntog Al eav n
ouoToALKN eivatl >180 i n dtaotoAwkn >105.
EnavaAnyn HAT peta 24 wpeg




Eav o ao0evnc epdavioet Evtovn kKepalaAyla,
UTTEPTAON, VOUTLA | EMETOUC N EMLOELVWON TNG
VEUPOAOYLKAG OUMUMTWHUATOAOYLOC




Table 9. Potential Approaches to Arterial Hypertension in
Acute Ischemic Stroke Patients Who Are Candidates for Acute
Reperfusion Therapy

Patient otherwise eligible for acute reperfusion therapy except that BP is
>185/110 mm Hg:

Labetalol 10—20 mg IV over 1—-2 minutes, may repeat 1 time; or

Nicardipine 5 mg/h IV, titrate up by 2.5 mg/h every 5—15 minutes, maximum
15 mg/h; when desired BP reached, adjust to maintain proper BP limits; or

Other agents (hydralazine, enalaprilat, etc) may be considered when
appropriate

If BP is not maintained at or below 185/110 mm Hg., do not administer rtPA
Management of BP during and after riPA or other acute reperfusion therapy to
maintain BP at or below 180/105 mm Hg:

Monitor BP every 15 minutes for 2 hours from the start of rtPA therapy, then
every 30 minutes for 6 hours, and then every hour for 16 hours

If systolic BP >180—-230 mm Hg or diastolic BP >105—120 mm Hg:
Labetalol 10 mg IV followed by continuous IV infusion 2—8 mg/min; or

Nicardipine 5 mg/h IV, titrate up to desired effect by 2.5 mg/h every 5-15
minutes, maximum 15 mg/h

If BP not controlled or diastolic BP =140 mm Hg, consider IV sodium
nitroprusside




EvdoeykedpaAikn atpoppayio- 24 pe 36 wPeC

2TOMOTIKO ayyetooidnua 1.3% - 5.1%

Reteplase, urokinase,anistreplase,staphylokinase,
tenecteplase, desmoteplase




* Xopnynon HEoa o€ 24-48
wpec ano to AEE (Class I-Level of Evidence A)

* H xopnynon kAomidoypEAnc dev £xet
kaOLepwOei (Class llb-Level of Evidence C)

* A€V GUCGTAVETAL N XOPYNON OLVTLOLLOTIETOL-
AlokoU pHEoa 0 24 WPEC OTTO TNV
BpouBoAuon




Urgent anticoagulation, with the goal of preventing
early recurrent stroke, halting neurological wors-
ening, or improving outcomes after acute ischemic
stroke, is not recommended for treatment of patients
with acute ischemic stroke (Class IlI; Level of
Evidence A). (Unchanged from the previous guideline'’)

The usefulness of urgent anticoagulation in patients
with severe stenosis of an internal carotid artery ipsi-
lateral to an ischemic stroke is not well established
(Class IIb; Level of Evidence B). (New recommendation)

At present, the usefulness of argatroban or other
thrombin inhibitors for treatment of patients with
acute ischemic stroke is not well established (Class
Ib; Level of Evidence B). These agents should be used
in the setting of clinical trials. (New recommendation)




Culebras -Neurology 2014,;82:716-724

LiCce thhe ris © O subscquieIlt SLro

in paticntets with INVAF judged to require oral
anticoagulancts, clinicians should choose one of
cthe following oprions (Level B):

W arfarin, targer ITNR 2.0—3.0

INDabigactran 150 mg owice daily (if creactinine

clearance [CrC21l] =30 ml . /rmmin)

Rivaroxaban 15 mg/d Gf CrC1l 30—29 ml./
=/d
Apixaban 5 myg owice daily (if serum creadnnine

min) or 20 1

— 1.5 mg/dl) or 2.5 myg owice daily (if serum
crearinine — 1.5 and =—2.5 mg/dl.. and body
welght =— 60 kg or age art least 80 years [or bocdh])
Triflusal GO0 mg plus acenocoumarol, targerc
ITNR., 1.25—2.0 (paticnts at moderate strolke

risle, mostly 1n developing countcries)

Clinicians should offer api:{aban to patients

unsuitable for being treated, or unwilling to be

treated, with warfarin (Level B).

Where apixaban i1s unavailable, clinicians might
offer dabigatran or rivaroxaban (Level C).
Where oral anrticoagulants are unavailable, clini-
cians mighrt offer a combination of aspirin and

clopidoorel




Evboaptnplakn OpopBoAuvon (r-pro-oupokivdon)

2uvduaopoc evbodpAEBrLac-evéoaptnpLkng
(vwdoAuong

Mnxavikn kataotpodn/adaipeocn Opoupou

Oécia ayyslonAaotikn Kol evéonpoOeon oe
evbokpavia n eéwkpavia ayyeia
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Table 1. Neuroprotective treatments currently investigated in phase II and phase III clinical trials.

Treatment Mode of action

Magnesium Sulfate Anti-excitotoxic, NMDA ion channel blocker
Albumin Antioxidant, Hemodiluiting agent
Cyclosporin A Anti-inflammatory, anti-excitotoxic

Dapsone (diamino-diphenyl sulfone, DDS) Anti-inflammatory, antioxidant

Deferoxamine mesylate Iron chelator, antioxidant

Ebselen Antioxidant, free radical scavenger

GM602 Anti-apoptotic and anti-inflammatory
Hypothermia Reduce cerebral oxygen metabolism, synaptic inhibitor
Lovastatin Antioxidant, HMGCoA inhibitor

Minocycline Anti-inflammatory, antioxidant

PG2 (Polysaccharides of Astragalus Chinese Herb, assumed antioxidative and anti-
membranaceus) inflammatory

Simvastatin Antioxidant, HMGCoA 1nhibitor
Spheno-Palatine Ganglion (SPG) stimulation Induction of cerebral vasodilatation

THR-18 Synthetic plasminogen activator inhibitor
Transcranial laser therapy Mitochondrial stimulation

Information on ongoing clinical studies gathered from the databases Clinicaltrials.gov (August 2012)

Strokecenter.org (August 2012) [10.43].




NapakoAovOnon Al (ox1>220 N >120,
eAattwon Kota 15% tic 24 wpec, eneiyovoa
ovalAtnon atiwv vrotaon )

Yroéia : Spo2 >94%
YnepOepuia: >38

YnepyAvkatpio/vmoyAvkopiot:

Kapdiakn mapoakoAouvOnon
2 TOTLVEC

Katanoon: €£Aegyxoc npwtec 24-48 wpeg,
PLVOYaOoTPLKOG KaBeTpac yia 2-3 eBSOMASEC




EvkedaAiko oidnua: 3" -4" nuEp, LAVVLTOAN
0,25-0,5 gr/kg o 20min (kaOe 6 wpec,2 gr/kg ),
VEUPOXELPOUPYLKN QITOCUMTTiEDN

EMANITIKEC KPLOELG
Notpwéerc

ALHOPPOYLKN METATPOTN
DOAeBoBpopuBwon




National Stroke Association’s Guide to Choosing Stroke
Rehabilitation Services

Stroke Rehabilitation Team

To help you meet your stroke recovery goals, your rehab program will be planned
by a team of professionals. This team may include some of the following:

Physiatrist Specializes in rehabilitation following injuries, accidents or
illness

Neurologist Specializes in the prevention, diagnosis and treatment of
stroke and other diseases of the brain and spinal cord
Rehabilitation Specializes in helping people with disabilities; helps
Nurse survivors manage health problems that affect stroke
(diabetes, high blood pressure) and adjust to life after
stroke

Physical Therapist | Helps stroke survivors with problems in moving and

(PT) balance; suggests exercises to strengthen muscles for
walking, standing and other activities

Occupational Helps stroke survivors learn strategies to manage daily
Therapist (OT) activities such as eating, bathing, dressing, writing or
cooking

Speech-Language | Helps stroke survivors re-learn language skills (talking,
Pathologists (SLP) | reading and writing); shares strategies to help with
swallowing problems

Dietician Teaches survivors about healthy eating and special diets
(low salt, low fat, low calorie)

Social Worker Helps survivors make decisions about rehab programs,
living arrangements, insurance, and support services in
the home

Neuropsychologist | Diagnoses and treats survivors who may be facing
changes in thinking, memory, and behavior after stroke




e Aormupivn (50-325mg/d),cuvduaopnaoc
ooTpivne 25mg padi pe dSutupldapoAn
200mg/dv0o dopEc TNV NUEPA, KAoTILdOYPEAN
75 mg

 PUOMION UTTEPTOONG, CAKXAPWOOUC
Sdrapntovu, untepAutidailpiac

e Alakomn Kanviopotoc, aAKooA(2 rmota),
duown dpactnprotnta(30min 1-3
dopec/epod.

e AvTIHETWITLON METABOALKOU OCUVOPOLOU




* & aoOeveic pe AEE to teAsutaio 6punvo pe
ocuvotolxn oteEvwon Kopwtidog 70%-99%
OUOTHVETOL KOPWTLOLKNA evOapTnPEKTOUN

* & acBOeveic pe otévwon 50%-69% cuotnveta
tot Aappavovrac umtoyn Kot AAAEC TTOLPOLLE-
TPOUC

 H eméuPaon eivatl Aoylko va yivel pEca o€ 2
eBOdopadec
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High
Cholesterol

Heart Disease
7 CHLOEAN & Stroke
b\ ICECREAM |
B (ONE .
\ BEFORE | : Inactivity

\BEDTIME. /

PRUDENT LIVING
TAKE THE TIME TO RELAX FROM

A HECTIC WORK SCHEDULE, AVOID UNHEALTHY
PRACTICES




